


Spare parts list for RPB260 transmission

Pos no Reference no |Decription Dosage
2-1 61270030004 [GEAR CASE ASS'Y 1
2-2 03120020002 |[Stop Ring 26 1
2-3 03120010001 (Stop Ring 10 1
2-4 03090010015 ([Bearing 6000-2RS/P5 2
2-5 02020090063 |Pinion 1
2-6 03020030014 |[Screw M5x25 1
2-7 03020030021 |[Bolt M6x12 2
2-8 70070010008 [Gear Case 1
2-9 02020160080 |Safety Guard 1
2-10 03020020018 |Screw M5x12 3
2-11 03090010013 ([Bearing 6000/P5 1
2-12 02020090012 (Gear 1
2-13 02020090029 |[Gear Shaft 1
2-14 03090010014 (Bearing 6002-2RS/P5 1
2-15 03120020001 ([Stop Ring 32 1
2-16 02020100020 |[Holder A 1
2-17 02020100012 |Holder B 1
2-18 03040050014 (Washer 10 1
2-19 03030010008 |Left Nut M10x1.25 1
2-20 03060020004 ([Pin 2x16 2
2-21 61270020010 [CLUTCH COMP. 1
2-22 02020050040 |CLUTCH DRUM COMP 1
2-23 03120020004 |[Stop Ring 35 1
2-24 03090010012 ([Bering 6202-2RS/P5 1
2-25 03120010005 |Stop Ring 15 1
2-26 70070060032 |[Clutch Case 1
2-27 02080020104 |Rubber Cover 1
2-28 03010010058 |[Screw M5x25 8
2-29 70070080038 [Clamp B 1
2-30 70070080039 ([Clamp A 1
2-31 03010010060 [Screw M6x20 4
2-32 70030180133 [Harness Clamp 1
2-33 70030160007 |Clamp 1
2-34 03040030002 [Washer 5 1
2-35 03010060053 |Screw M5x20 1
2-36 02010010091 [Pipe(26*1.5*1500) 1
2-37 02020060006 |[Drive Shaft (1534mm) 1
2-38 02040010003 |Qil-Bearing (8*14*14) 6
2-39 02080020006 [Rubber Cover 6
2-40 70080080010 |lever ass'y 1
2-41 03010040037 [SCREW ST2.9x10 1
2-42 70030070003 [(BUTTON 1
2-43 02020110044 |SPRING 1




2-44 70030070092 [LOCKPIN 1
2-45 70030070051 [HANDGRIP 1
2-46 02020110028 |[SPRING 1
2-47 70030070167 [BOX,RIGHT 1
2-48 03010040029 [SCREW ST2.9x18 2
2-49 03010010064 [SCREW M5*27 1
2-50 02050040048 [CABLE COMP. 1
2-51 03030010004 [NUT M6 2
2-52 01040030002 [TUBE 1
2-53 02050050092 [STOP BUTTON COMP. 1
2-54 70030070192 [HANDGRIP 1
2-55 02020110029 ([SPRING 1
2-56 70030070219 |[BOX,LEFT 1
2-57 03030060008 [NUT M5 1
2-58

2-59 70070080055 |[CAP,UPPER 1
2-60 02020160512 |LEFT HANDGRIP 1
2-61 02080020097 |RUBBER COVER 1
2-62 02020160462 |RIGHT HANDGRIP 1
2-63 70070080053 [(BRACKET 1
2-64

2-65

2-66 70070080054 |[CAP LOWER 1
2-67

2-68 02050220003 |Nylon Cutter Head 1
2-69 03030010013 [GB6170 M5 2
2-70 03010010056 |Screw M5*14 2
2-71 70030030539 |Bracket 1
2-72 03010010062 |Screw M5*20 2
2-73 61270070004 [Harness Ass'y 1
2-74 70030030385 |Safety Guard 1
2-75 02010030001 ([Spacer 2
2-76

2-77

2-78 03010110124 |Screw M5*20 4
2-79

2-80 70030030056 |(Blade 1
2-81 03010040025 ([Screw ST4.2x13 2
2-82 02020070102 (Blade 1
2-83 02110030022 [Wire Clamp Band 2
2-84 02050060020 [Harness Ass'y 1
2-85 02060040025 (Blade 1
2-86 02110030004 ([Blade guard 1
2-87 02040030003 (lock 2
2-88 02020160293 (shaft jion 1
2-89 70070090016 (pipe jion 1




2-90 03040050047 [|washer 10 1
2-91 03060030005 |pin 1
2-92 70030180089 |bolt 1
2-93 03010010025 |bolt(M6x35) 1
2-94 03040020016 |Washer 6 1
2-95 03050010013 |Washer 6 1
2-96 02020060036 [shaft 1
2-97 02010010072 |pipe 1
2-98 03020020053 |Screw M5X12 1
2-99 03010040074 |[Screw ST4.2x20 1




(; \

&
ral.
‘_!y = ')"‘%g
\ VY ] ‘ls' 6

— >
N/

)




Spare parts list for RPB260 Engine

ltem Part No. Description Qty
1 03010110120 ([Screw M5x12 1
2 70030030853 |Top Cover 1
3 03020020055 [Gb/T9074.4 M4*12 1
4 03010010062 |Screw Assy M5x20 4
5 70070130032 |Cylinder 1
6 03130010013 |[Spark Plug Rcj6Y 1
7 02070010032 |Gasket,Cylinder 1
8 02020020003 |Ring,Piston 2
9 02010020005 |Piston 1
10 02020150002 |Stop Ring 2
11 02020010004 |Pin,Piston 1
12 02020030017 [Piston Pin Retainer 2
13 03090020018 |Needle,Bearing 1
14 02020120023 |[Crank Shaft Comp 1
15 03090010028 |Gb/T276 6001/P5 2
16 03100010009 |Oil Seal 12*22*7 2
17 03060010002 |Pin 4
18 70070050038 [Rear Crankcase 1
19 02050100015 (Start Pull 1
20 02050070090 |Starter 1
21 03020020029 |Gb/T9074.4 M4*16 5
22 03070010001 |Key3X3.7X12 1
23 02070010119 |Gasket,Crankcase 1
24 70070050039 [Front Crankcase 1
25 03010010058 [M5*25 4
26 02050030020 [Magneto Rotor 1
27 03030020003 |Gb6171 M8*1 Bf 1
28 03040050052 |P6*15*1.2 2
29 02050160002 |Clutch Assy 1
30 03040050042 |Washer 2
31 02020130001 |Clutch Step Screw 2
32 70070030026 |Fan Cover 1
33 70030030164 |Guide Plant 1
34 03040020012 |Gb/T97.14 2
35 02070010048 |Space ,Housing 2




36 02050030229 |Ignition ,Coil 1
37 03020020054 |Gb/T9074.4 M4*20 2
38 02050050213 |Stop Core Comp 1
39 02080030042 |Rubber 1
40 02070010162 |Gasket,Muffler 1
41 02050010015 |Muffler 1
42 03050010008 |Gb/T93 8% %¢ 1
43 03040020018 |Gb/T97.1 8 ¥4 H%¥ 1
44 03010010077 |M5*55 (12.92%) 2
45 02070010019 |Gasket,Cylinder Side 1
46 70030020016 |Insulator 1
47 03020020012 |Gb/T9074.4 M5*20 6
48 02070010071 |Gasket,Carburetor 1
49 02050020101 |Carburetor 1
50 70080120007 |Air Cleaner Cover 1
51 03020020044 |Gb/T9074.4 M5*55 2
52 02090010011 |Air Element 1
53 70030040225 |Cleaner Outside Cover 1
54 02110030079 |Knob 1
55 02110020026 |Fuel Tank Cap Assy 1
56 61330010017 |Inlet Fule Pipe 1
57 61330010018 |Outlet Fuel Pipe 1
58 02050120002 [Cleaner 1
59 03020020027 |Gb/T9074.4 M5*16 3
60 03040050022 [®5*15*1 (JEfT) 3
61 70050030170 [Fuel Tank 1




